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Pos Part Number Description Additional Text Quantity

1 46030005600 CYLINDER W.PISTON 45MM 65SX 03 65CCM 1.00

2 46030006700 CYLINDERHEAD 65 SX 2003 1.00

3 46035027000 PRE-FORM.HOSE CYL.-CLUTCH COV. 1.00

4 46030035020 CYLINDER BASE GASKET 0,2 MM 0.00

4* 46030035040 CYLINDER BASE GASKET 0,4 MM 0.00

4 46030035050 CYLINDER BASE GASKET 0,5 MM 0.00

4 46030035060 CYLINDER BASE GASKET 0,6 MM 0.00

6 46030046000 EXHAUST GASKET 60/65 CCM 1.00

10 46030037000 O-RING 94,97X1,78 1.00

11 46030036000 O-RING 53,7X1,78 VITON 1.00

16 46030043000 STUD M8X41 3.00

17 46030043100 STUD M8X44 1.00

18 46030045000 flanged nut M8 WS10 4.00

20 10001020000 HOSE CLAMP GEMI 18-29 2.00

21 31001027000 HOSE CLAMP 32-52MM D5 1.00

22 46030079100 CYLINDERHEADSCR.HH-M7X38 2003 5.00

23 50230032010 CU-SEAL RING 7,3 X 12 X 0,5 5.00

30 0015060203 HH COLLAR SCREW M 6X20 WS=8 4.00

35 46036040100 EXHAUST FLANGE 65 SX 2002 1.00

36 0015060203 HH COLLAR SCREW M 6X20 WS=8 2.00

49 46030049000 INTAKE VALVE GASKET 1.00

50 46030050000 INTAKE FLANGE 1.00

51* 46030051144 MEMBRANE HOUSING CPL.65SX 2001 1.00



52 46030052000 MEMBRANE LOOSE 60/65 CCM 2.00

54 0985030063 FLAT HEAD SCREW DIN7985-M 3X6 4.00

55 45130023000 DOWEL 7X9X10 2.00
* = New part


